4 | 3 ¥ 2 | 1
NO. PART NAME PART# REQ'D | MATERIAL
. 1 |EYEBOLT 7/8"X6" EBR786HFTS6R | 1 316 SS
2 |EYEBOLT SAFETY COLLAR 7/8" | COLLAR78S3T3 | 1 303 SS
3 |HEAVY SQUARE NUT 7/8"-9 N78S6 1 416 SS
4 | FLAT WASHER 7/8" WASH7854T 1 304 SS
5 |HUCK RIVET 1/4"X13/16" A16204 1 304 SS
| T
(7/8)
| (6) >
(@1 3/4) - (4 3/4)
u m """" ISOMETRIC VIEW
| ™
(-)]
n
v
(©13/32)
A [CHL| 6-10-10 [NEW PART ADDED TO SYSTEM
REVI BY | DATE |DESCRIPTION
(915/16) a o s | oRawNev: | CHL R CTS. INC
FRACTIONAL: =1/16 SALCO PRODU - NC.
e X.XX: +.03 CHECKED BY: Vb PART NAME:
NOTE: X + 015 moromreor | o | EYEBOLT ASSEMBLY 7/8"X6"
APPLY JET LUBE (PFPE GREASE) TO WORKING THREAD AREA, ANGULAR: il e e e SEE BOM
THE BOTTOM FACE OF THE NUT AND THE TOP FACE OF THE e e e e on s ST T
WASHER o | APPROVEDFOR |y WAGO0807 | 10F1 1:1
®© £ " [0000|B28489 |[EB/86HFTAS6TC3L
4 I 3 2 I 1

x




	EB786HFTAS6TC3L
	Drawing - EB786HFTAS6TC3L - Sheet:1


